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CUSTOMER: Shandong Ningjin Xinxing Chemical Co., Ltd.
SAMPLES FOR TESTING

Name: UHMWPE Synthetic ice

Manufacturer: Shandong Ningjin Xinxing Chemical Co., Ltd.
Thickness: 20mm

Appearance: White sheets

Brand: Xinxing
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TESTING RESULTS
No.2017(X) 03043
No. Test Items Results Test Methods
1 | Density, g/cm’ 0.9428 ASTM D792-03
2 | Tensile strength at yield, MPa 20.9 ASTM D638-14
3 | Tensile strength at break, MPa 25.8 ASTM D638-14
4 | Elongation at break, % 539 ASTM D638-14
5 ;l:;\rpy notched impact strength, 168X 10° ASTM D6110-10
6 | Compressive strength (20%), MPa 35.0 ASTM D695-13
7 | Ball indentation hardness, N/mm’ 41 ISO 2039-1:2001
8 | Shore hardness 62
9 | Water absorption(23C 24h), % 0.0042
10 | Coefficient of friction 0.27
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